
 
 
 
 
  

City of Bloomington Utilities 
Resource Recovery Program 
Feasibility Study 
March 21st, 2023 

      
 

               

 

           

Prepared  
by: 

In partnership 
with: 

 



P a g e  | 2 

 

 

 

Table of Contents 
1. Executive Summary ......................................................................................... 8 

2. High Strength Organic Waste (HSOW) Market Assessment ........................... 13 

2.1. HSOW Market Assessment Executive Summary .............................................................................. 13 

2.2. HSOW Background ........................................................................................................................... 17 
[...]
for D3 eligible electricity and $0.27/kWh for D5 eligible electricity. Unlike the CNG/LNG market 
currently today the amount of biogas production is greater than the demand for electric vehicle 



P a g e  | 72 

 

 

charging. Therefore, the share of RIN value that remains with the biogas based electricity producer 
is lower. However, as electric vehicle adoption grows significantly faster than biogas based 
electricity production, those dynamics will soon change, likely in advance of the plant achieving 
commercial operations. Therefore, the model estimates that the project will retain 60% of the RIN 
share to begin and grow to 80% of the RIN share over time.  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



P a g e  | 73 

 

 

5. Preliminary Design Basis & Scope 

 

5.1. – Introduction 

5.1.1. Purpose 

This Design Basis Report for Energy Power Management describes proposed improvements to the 
Dillman Road Wastewater Treatment Plant (WWTP). Chapters 2 through 7 of the report detail the 
basis of design for materials and equipment by discipline.  
 

5.1.2. Overview 

The City of Bloomington, IN Utilities (CBU) owns and operates the Dillman Road and Blucher 
Poole WWTPs. The proposed Dillman Road WWTP improvements generally include: 

▪ New grit handling facilities  

▪ Providing primary treatment  

▪ Repurposing existing aerobic digester tankage and equipment into gravity thickeners, 

blend tanks and sludge storage 

▪ Constructing new anaerobic digesters 

▪ Providing high strength organic waste (HSOW) receiving and processing through 

anaerobic digestion 

▪ Constructing a solids receiving station for hauled Blucher Poole dewatered solids and solid 

HSOW 

▪ Utilizing digester gas via either combined heat and power (CHP) or renewable natural gas 

(RNG) 

▪ Providing ancillary systems to support the improvements. 

The proposed scope would vary for each of the following scenarios which vary in the amount of 
High Strength Organic Waste (HSOW) volume, or mass of volatile solids, processed: No HSOW, 
Low HSOW, Medium (Base Case) HSOW, and High HSOW. This design basis report mainly 
addresses the base case (medium HSOW) scenario and makes reference to additional 
infrastructure proposed for full build-out for the high HSOW scenario. Table 25 generally 
compares scope for the four scenarios.  
 

Table 25: Comparison of Proposed Scope of Project for Four HSOW Scenarios 

 
Proposed Scope Item No HSOW 

Scenario 
Low HSOW 

Scenario 

Medium 
(Base Case) 

HSOW 
Scenario 

High HSOW 
Scenario 

Grit Handling / Influent Flow 
Measurement 

Yes Yes Yes Yes 

High Rate Primary Filtration (Primary 
Treatment) Yes Yes Yes Yes 

Co-Thickening Building and Rotary 
Drum Thickeners 

Yes Yes Yes Yes 



P a g e  | 74 

Repurposing Aerobic Digesters and 
Equipment for 3 Unit Processes 

Yes Yes Yes Yes 

Constructing New Anaerobic Digesters 
- # of Digesters

2 2 2 3 

Constructing New Anaerobic Digester 
Building 

Comparatively 
Smaller

Comparatively 
Smaller 

Comparatively 
Smaller 

Larger 

Provide HSOW Receiving/Processing - 
# of Storage Tanks 

- 2 3 4 

Constructing Solids Receiving Station 
for Blucher Poole  

Yes Yes Yes Yes 

Digester Gas Handling Equipment and 
Flare 

Yes Yes Yes Yes 

CHP Systems (kW) 400 1000 1000 2000 

RNG System (scfm) 100 200 300 500 

5.1.2.1. Site Selection for Anaerobic Digestion Facilities 
The Dillman Road WWTP is the preferred location for HSOW receiving, anaerobic digestion, and 
beneficial use of biogas, in comparison to Blucher Poole WWTP. Dillman Road processes roughly 
80% of the total flow and loadings that both CBU WWTPs receive. Having a greater volume of 
WWTP solids will result in a more consistent digester loading and a higher likelihood of 
maintaining the digester biological stability and health while co-digesting HSOW.  
Dillman Road has a larger plant capacity to deal with the digester side streams that contain high 
levels of nutrient loadings. Larger wastewater flows result in increased plant energy usage. 
These can be potentially offset with electricity and heat produced from the digester gas.  
The facility is also accessible from both I-69 and State Road 37. Increased traffic is anticipated 
with the proposed HSOW receiving station and it allows for decreased costs in hauling solids. 
Blucher Poole is smaller, receiving around 20% of the total flow and produces less biosolids. 
Hauling biosolids from Blucher Poole to Dillman Road is more feasible and economical.  

5.1.2.2. Dillman Road Process Considerations 
Donohue’s baseline analysis included anaerobically digesting Dillman Road and Blucher Poole 
solids without the addition of HSOW. The analysis considered current elevated organic loading 
rates to the Dillman Road single-stage nitrification process. For single-stage nitrification, Ten 
State Standards recommends that the aeration tank organic (BOD5) loading rate not exceed 15 
lbs/d/1000 cubic feet of tank volume (without demonstration or submittal of modeling or mass 
balances to request higher loadings from IDEM). In practice, Donohue recommends that organic 
loading rates not exceed 23-25 lbs/d/1000 CF of aeration volume. Indiana Department of 
Environmental Management (IDEM) has previously approved these loadings for new plant 
construction.  

Dillman Road’s current aeration organic loading rate is 20.6 lbs/d/1000 CF. As influent flows are 
increased to the plant design flow (20 mgd) the organic loadings would approach 40.3 
lbs/d/1000 CF and thus exceed the recommended 23-25 range. Higher organic loading rates 
reduce capacity to treat recycle flow streams in the biological process (aeration tanks), 
particularly the ammonia loads that need to be biologically treated. Adding primary treatment 
decreases the aeration organic loading rates. Primary treatment facilitates additional capacity 



P a g e  | 75 

for processing recycle flow streams from anaerobic digestion and solids dewatering processes. 
This positions the City to treat future flow increases up to the 20 MGD design capacity.   
Table 26: Current/Design Organic Loading Rates with Primary Clarification Technology. 
presents design organic loading rates for the existing condition, addition of conventional 
primary treatment and high rate primary filtration (HRPF). HRPF dramatically decreases the 
organic loading rate to below Ten States Standards at the design average flow. 

Table 26: Current/Design Organic Loading Rates with Primary Clarification Technology

Current/Design 
Parameter 

No Primary 
Clarifiers with AD 

Conv Primary 
Clarifiers with AD 

High Rate Primary 
Filters with AD 

Current/Design 
Average Daily Flow 

13.5 MGD / 20 
MGD 

13.5 MGD / 20 
MGD 

13.5 MGD / 20 
MGD 

(1)Organic Loading
Rate, lbs BOD/1000 CF
of Aeration Volume(2)

20.6 / 40.3 
lbs/d/1000 CF 

14.1 / 28.2 
lbs/d/1000 CF 

10.8(1) / 14.1 
lbs/d/1000 CF 

(1) Organic Loading Rate is not dependent on anaerobic digestion, but it indicates

aeration basin capacity for sidestream treatment

(2) Donohue recommends the organic loading rate not exceed 25 lbs BOD/d/1000 CF

Another benefit of primary treatment is carbon diversion to the anaerobic digestion process. 
Adding conventional primary clarifiers increases the amount of carbon converted to methane by 
approximately 20% (from 14% to 34% based on a representative case study project by Wan et 
al, 2016)). However, as CBU has seen in prior studies, the cost of adding large circular, 
conventional primary clarifiers and all associated infrastructure to the Dillman Road WWTP is 
generally cost prohibitive. To reduce costs and increase primary removal performance, HRPF is 
proposed. HRPF could increase carbon diversion toward the higher end of the BOD5 removal 
range in Table 27 and the projected construction costs is estimated to be approximately $7M 
less than constructing large, deep, circular primary clarifiers and large influent/effluent flow 
splitter and convergence structures. Implementing HRPF (or any primary treatment) would 
change the hydraulic profile of the plant. Upstream grit removal would need to be at a higher 
hydraulic grade line than the existing aerated grit tanks. Since the City was planning in the 
current capital improvement plan (CIP) and associated rate-case, to install new vortex grit 
removal tanks, this Project includes two vortex grit tanks for 40 MGD capacity and associated 
grit pumps, grit handling equipment, and building. New flow measurement is also included for 
the rerouted 36” pump station discharge to the new grit tank location.      
Table 28 presents a comparison of various primary treatment technologies including their ability 
remove TSS and BOD5.   

Table 27: Technologies for Enhanced Primary Treatment

Primary 
Treatment 

Removal Mechanisms 
Typical Treatment 

Efficiency (TSS) 
Typical Treatment 
Efficiency (BOD5) 

Conventional Sedimentation, gravity 50-60% 25-40%

Chemically 
Enhanced 

Sedimentation with 
chemicals 60-90% 40-70%



P a g e  | 76 

 

 

Mechanical: 
Filters 

Mechanical separation; 
Physical barrier 70-90% 60-70% 

 
HRPF would utilize outside-in flow pattern cloth media disk filtration (CMDF). While CMDF has 
been employed in wastewater treatment for decades, it has historically been tertiary treatment 
applications, filtering secondary effluent prior to disinfection (same as Dillman Road WWTP’s 
tertiary filter application). However, outside-in flow technology and advancements in cloth 
media have enabled CMDF to be used successfully for combined sewer overflow (raw sewage, 
sometimes concentrated and other times dilute) and high rate primary filtration applications. 
The outside-in flow pattern allows for scum removal (a necessary primary treatment step), 
allows for heavier solids to settle and be removed without filtration (another necessary primary 
treatment process quality), and provides a 5-micron barrier against solids breakthrough that 
removes approximately 70%-90% TSS and 60-70% BOD removal. BOD removal improves when 
sodium aluminate, or other coagulant in dosages that may be added for phosphorus 
precipitation, are added to the feed. The coagulant causes flocculation and grouping of particles 
such that smaller, colloidal-size, BOD may be removed. Soluble BOD and ammonia nitrogen, 
requiring downstream biological secondary treatment, pass through the 5-micron filter media 
barrier.    
 
Donohue designed Rushville combination CSO/tertiary Filters, operational since 2018. Elkhart 
WWTP is currently under construction for a CMDF process of 30 MGD of wet weather flow 
capacity. Elkhart CMDF process will treat screened/degritted raw sewage flows in parallel with 
the activated sludge process to increase the plant capacity to a sustained 60 MGD, with flows 
recombined upstream of disinfection. For that Project, a Consent Decree Modification was 
required taking several years and proving the advanced technology, not available in 2011 when 
the City entered into the federal consent decree. For Rushville, Elkhart, Richmond, and 
Hammond Indiana CSO applications, Donohue performed pilot testing with the manufacturer 
and for three of these to date proved the processes to IDEM’s satisfaction. As a result, IDEM no 
longer requires pilot testing for CMDF CSO applications in Indiana. Donohue also designed HRPF 
for Four Rivers Sanitation District in Rockport, Illinois after years of extensive testing at that 
facility by the CMDF manufacturer and other consultants. In that case, Project was approved by 
Illinois EPA. That HRPF application is currently under construction. The manufacturer has a 
growing list of other CSO applications and primary filtration applications throughout the US and 
beyond. At WEFTEC 2022, disc filtration technology was promoted and/or debuted by many 
manufacturers citing CSO and HRPF type applications. To date though, most are inside-out flow 
pattern, limited to 10-micron media pore size, or not fully submerged filter disc, thereby not 
including necessary primary treatment application characteristics or requiring larger footprints, 
requiring more equipment, concrete, and in some cases polymer addition to perform similarly to 
a 5-micron media, fully submerged, outside-in flow pattern CMDF system as proposed.    
 

5.1.3. Scope of Work 

The major scope items proposed for the Dillman Road WWTP upgrades are as follows:  
▪ Provide two Vortex Grit Removal Tanks, Grit Pumps, and two Grit Washers. 

▪ Provide two High Rate Primary Filters, with associated Backwash and Solids Removal 

Pumps.  



P a g e  | 77 

 

 

▪ Construct Grit Removal and HRPF Pump Rooms in a common underground structure with 

small Electrical/Controls Building and larger Grit Handling Building with truck/container 

access above grade.  

▪ Route new primary effluent piping to the existing flow splitter structure upstream of the 

aeration basins. 

▪ Construct HSOW Receiving Station (for liquid). 

▪ Provide Blucher Poole / solid HSOW receiving, live-bin, hopper and dilution pump system 

in small above/below grade structure. 

▪ Construct two new heated and mixed anaerobic digesters and all associated pumping, 

piping, gas safety equipment, covers, mixers and heating systems (possibly a third 

Digester in a 2nd project phase with increased volumes of HSOW).  

▪ Construct Digester Control Building including the following Rooms and planned 

Equipment:  

o AD Heating Room including boilers and heat exchangers, one per Digester. 

o Gas Handling Equipment Room. 

o Mechanical Room, Electrical Room. 

o HSOW Receiving Room (grade level) for liquids HSOW, with Pump Room below 

including 2 pumps for pumping into HSOW Storage Tanks and 2 pumps for 

transferring from HSOW Storage-to-Digesters or Digester-to-Digester.  

o AD Mix Pump Room with 3 mix pumps for 2 digesters, and fourth mix pump added 

with addition of a third digester. Grinder mix pumps are part of the planned nozzle 

mixing systems. Digested sludge transfer pumps, with concept design dependent on 

digester tank type selected, would be included to transfer digested solids back to the 

Digested Sludge Storage Tanks, at the existing basin complex, to await belt filter press 

dewatering.  

▪ Provide two HSOW Storage Tanks with big-bubble mixing systems. 

▪ Provide two Rotary Drum Thickeners (possible third in 2nd phase) for Co-Thickening of 

blended HRPF (primary) sludge, Dillman Road WAS, and Blucher Poole solids. 

▪ Construct of a Co-Thickening Building including Rotary Drum Thickeners, Electrical Room, 

Mechanical Room, and Polymer Room on the ground level. Partial Basement including 

two wells, two Digester Feed Pumps, and influent piping, flowmeters, and valve 

distribution for thickening.  

▪ Convert two existing aerobic digesters and associated infrastructure (pumps, pipelines, 

blowers, diffusers, etc.) into the following: 

o Two 40-foot diameter Gravity Thickeners to thicken HRPF sludge to 1%. 

o Two Digested Sludge Holding Tanks (prior to dewatering with existing Belt Filter 

Presses). Tanks will use existing blowers/diffusers to perform limited ammonia-

nitrogen reduction.  

o Two Blend Tanks to blend all municipal sludge (thickened primary, Dillman WAS, and 

Blucher Poole solids). 

o Reuse of many pumps/pipe/valves to support the above processes and installation of 

two new gravity thickener pumps to transfer sludge to blend tank. Existing piping 

systems of existing pumps will be modified in the existing Basin Complex.   



P a g e  | 78 

 

 

▪ Provide biogas cleaning system. 

▪ Provide combined heat and power (CHP) engine system or renewable natural gas (RNG) 

system with associated containers/enclosures as needed to house process and biogas 

cleaning equipment. CHP or RNG options are under evaluation. 

▪ Provide odor control facilities for select processes.  

▪ Incorporate process controls and communications into the existing plant’s fiber optic 

network as needed to accommodate the system upgrades. 

This report does not take into account additional WWTP upgrades which may be required to 
achieve the increase in average daily capacity from 15 to 20 MGD. The Phase 1 Improvements 
Project was recently completed, and it is understood that with a planned Phase 2 Improvements 
Project, CBU will propose to IDEM that the WWTP rated average day capacity be increased to 20 
MGD. Based on the Construction Permit Application submitted for the recent Phase 1 Project, a 
peak hourly flow rate of 40 MGD is the basis of proposed facilities along with the future 
permitted average daily design flow rate of 20 MGD. 
 

5.1.4. References 

▪ Dillman Road and Blucher Poole Monthly Reports of Operation (MRO) data 2019-2021 

▪ Dillman Road 2020 IDEM Construction Permit 

▪ Dillman Road and Blucher Poole National Pollutant Discharge Elimination System (NPDES) 

Permit (effective until August 31, 2024) 

▪ Historical (existing) drawings 

▪ Recommended Standards for Wastewater Facilities (Ten States Standards) 2014 Edition 

▪ 327 Indiana Administrative Code (IAC) Article 3. WASTEWATER TREATMENT FACILITIES; 

ISSUANCE OF PERMITS; CONSTRUCTION AND PERMIT REQUIREMENTS 

5.2. – Process Design Basis 

5.2.1. Process Design Basis 

For the purposes of this report, current average Dillman Road WWTP influent flowrate is 13.5 
MGD, design average daily flow rate is (the future value of) 20 MGD and peak hourly flow rate is 
40 MGD.  Table 28 summarizes the design loading rates. Figure 23 and Figure 24 (on the two 
following pages) illustrate the WWTP process flows highlighting proposed improvements. The 
figures include average day and maximum month conditions, respectively, each with solids 
loadings for design and current flow/loading scenarios. Low, medium, and high volumes of 
HSOW are also included as part of the mass balance. Appendix C itemizes solids system sizing 
calculations for the proposed modifications. Table 28 presents design basis influent 
concentrations that design loadings are based upon. These concentrations are consistent with 
those found in the most recent IDEM Construction Permit Application for Dillman Road WWTP.  
 
 
 
 
 
 



P a g e  | 79 

 

 

 
Table 28 Design Basis Loading Rates 

Load Units Design Basis 
Average 

Condition 

Average BOD Concentration mg/l 152 

Average TSS Concentration mg/l 192 

Average Ammonia 
Concentration mg/l 19 

Average Phosphorus 
Concentration mg/l 4 

 
The Dillman Road Wastewater Treatment Plant is permitted to discharge to Clear Creek under 
the NPDES Permit No. IN0035718 approved by the Indiana Department of Environmental 
Management. The current Permit was effective on September 1, 2019, and it will be active until 
August 31, 2024. The existing permit limits are shown in Table 29. For the purposes of this 
Design Report, it is assumed that these limits will not be changed, nor will new limits be added, 
for the proposed increase in capacity at the facility as part of the next permit cycle.   

 
 

Table 29 Existing NPDES Permit Limits 

Parameter Units Monthly 
Ave 

Weekly 
Ave 

 

Flow MGD -- --  

CBOD mg/l 10 15  

TSS mg/l 10 15  

Ammonia-
Nitrogen mg/l 

   

 Summer mg/l 1.5 2.3  

 Winter mg/l 2.9 4.4  

Phosphorus mg/l 1.0 --  

Parameter Units Daily Min Monthly 
Ave 

Daily Max 

pH s.u. 6.0 -- 9.0 

Dissolved 
Oxygen  

   

 Summer mg/l 6.0 -- -- 

 Winter mg/l 5.0 -- -- 

Final Effluent 
Total Residual 
Chlorine 

mg/l 0.01 0.02 -- 

E. coli 
cfu/100 

ml 
-- 125 235 

 



P a g e  | 80 

 

 

 
Figure 23 Process Flow Diagram (Average Day Condition - Design/Current Scenarios) 

 
 

New Processes in Dark 
Existing Systems in Gray Scale 



P a g e  | 81 

 

 

 
 

Figure 24: Process Flow Diagram (Maximum Month Condition - Design/Current Scenarios) 

 

New Processes in Dark 
Existing Systems in Gray Scale 



5.2.2. Conceptual Design 

Conceptual process design and sizing for cost opinion purposes is discussed in this Section. Refer 
to the existing Dillman Road WWTP Site Plan, Proposed Site Plan, and Flow Diagram in Appendix 